PARTS BOOK

SPS/A-1811 Series
SPS/A-221 1 Series

Electronically Controlled
Pattern Sewing Machine

—

@unb’t@

PME-051221

SUNSTAR MACHINERY CO., LTD.




Pattern S/M Model No. 78 7|EH

(M/C Model No2| M AMEH)

SPS/A- -HS-20

® Feed Frame Type

molss =2
Pattern S/M 20 :Pneumatic mono-iithic feeding frame
Bland @ — (BUA LHE TOI= B
21 :Pneumatic two step stroke
feeding frame
(BN 2t AEZT3 T0IE T
| 2: Pneumatic Separately-Driven
@ Series & feeding frame
(B 2218 TolE )

@ Stitch Type ANTE
S Standard Stitch

® Sewing Area (XXY) —M —— P Perfect Stich
SN 12
1811 : 180mm x 110mm @ Material Type 2% 72
2211 : 220mm X 110mm S Senera{ [QHeEEg)
eavy -rE

E : Extra Heawy [2$2€]

=2 HMXL= Parts Book@=Z HMAZI/ULE=Z M= AlE SJHELICH
This is a parts book. It cannot be used as a manual.




CONTENTS = X
| | Machine Part o1&

A. Machine Body (1) QAR ZH(1)

ARM & Machine Body Parts - Q ARM 2 QIEZ T
B. Machine Body (2) o 2R

BED & Maching Body Parts o [ J— - BED & Q&Z &
C. Machine Body (3) Q& ZH(E)

Miscellaneous Cover & Machine Body Parts - @@~ COVER & QI&Z A
D. Upper Shaft Mechanism - m ........................................... INEgnly.|
E. Bobbin Winder & Hand Pulley Mechanism - @8- AlZD| 9 SIS Ze| 2
F. Lower Shaft Mechanism m ............................................. 5= 2
G. Presser Foot Mechanism @ ........................................ 26 2|
H. Thread Release & Thread Tension Mechanism - (13 Je A3 3 A & TE o
| Wiper MeChaniSm - @ olo|m 2
J. Thread Trimmer Mechanism - P ANE D
K. X=Y MeChaNISM oo @ .......................................... X-Y ZEA(1)
L. X=Y Mechanism i @ ......................................... X-Y A
M. Sensor Mechanism e AN 2
N. Cloth Feed Mechanism - @ Cloth TOI= 2t
0. Lubrication Mechanism - @ 22 |
P. Pneumatic Mechanism - e 2o} 4|
Q. Table & Thread Stand - 34 HOIE & ATH201 ZHA
R. ACCESSOMES -~ @ OIMAIZ] 24

11| Control Part - ®7|5&

S. Control Box Mechanism @ ............................... ZEE 8iA |
T. Operation Unit Mechanism - @ QIHHOIM FLIE 2HH
U. Pedal MECh@NISM - @ T 2

Il| SPS/A-1811-HS-21

V. Pneumatic Two Step Stroke Feeding Frame Mechanism oA 26t AE2T E TI|0IE It 2

@ Cloth Feed Mechanism - ® Cloth Feed ZtA|
@ Pneumatic Mechanism -y @ .............................................. 2O
® Pedal Mechanism - @ .............................................. HEZA
Il | SPS/A-1811-HS-22
W. Pneumatic Separately-Driven Feeding Frame Mechanism SA 22g HoIE & 2y
@ Cloth Feed Mechanism s (7, S——. Cloth Feed 214
® Pneumatic Mechanism . @ erelelinlly|
® Pedal Mechanism e @ ............................................... HEZA
@ ACCESSONY ® IR
X. Inverting Crank Mechansim - @® BIEAR| A

SPS/A-2211

Y. Exclusive Parts for SPS/A-2211 @D SPS/A-2211 HMESE T



Machine Body (1) ARM & Machine Body Parts
Q& (1) ARM I QIEE T




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
A-1 GP-014843-00 Arm oot 1
A-2 01S006S-306H Brand Mark(Face Plate) AE v (d ) 1
A-3 01S007S-306H Face Plate iz 1
A-4 01S008S-306H Face Plate Gasket Li Y | 1
A-5 SC-0543-2302 Serew (11/64” n=40) LA 4
A-5-1 | SC-0179-3710 Screw AE 2FGA 3
A-6 01-114R-1230 Rubber Cap for Face Plate gk 15 2
A-7 01S011S-306H Thread Take Up Cover A7 Aw 1
A-8 SC-0528-1230 Screw (9/64” n=40) Ak 1
A-9 015013S-306H Left Cover #2 Ay 1
A-10 01S014S-306H Left Cover Gasket #3 7Ad 72 1
A-12 01S025S-306H Thread Guide A Ak (A) 1(z)
A-13 SN-0105-4000 Nut (15/64” n=28) YE 1
A-14 01S027S-306H Thread Guide B Ak (B) 1
A-15 SC-0202-5050 Screw (15/64” n=28 L=17) A 1
A-16 | 01-026A-3800 Thread Guide L Ak () 1
A-17 SC-0120-1230 Serew (9/64” n=40) I 3
A-18 | 01S031S-306H Thread Guide R A ($) 1
A-19 01S033S-306H Arm Thread Guide Ass'y ok Aok Aol(z) 1
A-21 01-021A-8150 Thread Guide L Aok (a}) 1
A-22 01S037S-306H Silicon Tank Ass'y A g ¢ 9a(z) 1Set
A-23 | 01S038S-306H Silicon Tank FEES-E] 1
A-24 | 01S039S-306H Silicon 0il Window AEE 43 1
A-25 01S040S-306H Silicon Felt APE F4 93 4E 1
A-26 GP-013053-00 Felt Holder for Silicon Oil Supply APE #4932 E Fo 1
A-27 SC-0104-5607 Serew (11/64” n=40) A 1
A-28 01S043S-306H Safety Plate Ass'y FAH(2) 1Set
A-29 01S044S-306H Safety Plate QA 1
A-30 01S045S-306H Safety Bracket IR | 1
A-31 01S046S-306H Safety Plate Holder HAH &Y 1
A-32 01S047S-306H Safety Plate Hinge Screw QHA g whbab 1
A-33 SN-0101-1600 Nut (11/64” n=40) HE 1
A-34 | 20S073S-306H Washer 94 1
A-35 01S050S-306H Safety Plate Spring dAH 227 1
A-36 01S0515-306H Safety Plate Spring Hook bR g A~z 7o 1
A-37 SN-0119-1230 Nut (3/16” n=28) YE 1
A-38 SC-0543-2302 Serew (11/64” n=40) A 2
A-38-1| 40-004W-1600 2
A-39 40-004W-1600 Washer A 1
A-40 SC-0543-2302 Serew (11/64” n=40) A 2
A-41 01S057S-306H Emergency Switch H A 2914 1
A-42 01S058S-306H Emergency Switch Bracket ul A 2912 Bl 1
A-43 SC-0543-2302 Screw (11/64” n=40) A 2
A-45 01A054S-811H Top Cover S 1
A-46 44-116M-7900 0il Sticker 29 ~E[A 2
A-47 01-110R-1230 Needle Bar Rubber Cap v 3 1
A-48 SC-0523-1230 Screw (3/16” n=28) I 6
A-49 01-011C-2350 Cable Holder(5N) Aol & £t (5N) 5
A-50 SC-0543-2302 Serew (11/64” n=40) AHYA 5
A-51 01-110R-1230 Arm Upper Part Rubber Cap ofgh AH 3 FulA 1
A-52 01-042R-640L Arm Rubber Cap(L) ofob T FukA (k) 1
A-53 44-021R-7400 Arm Rubber Cap(M) ofgk 3 FuhA (1) 4
A-54 01-110R-1230 Arm Rubber Cap(S) okgk wFuhA (/) 1
A-55 01A068S-811H Air Hose Guide Rubber oflojgx stole TF 1
A-56 | 01A064S-811H Model Sticker B ~EF 1
A-57 SC-0543-2302 Earth Screw (11/64” n=40) o] 2 1
A-58 Warning Sticker = | 1




Machine Body (2) BED & Machine Body Parts
Q& TAH2) Bed L QAEEZE T




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
B-1 GP-011350-00 Bed =, 1
B-2 01A074S-811H Bed Cover(L) Wl =AW () 1
B-3 01A083S-811H Bed Cover(R) W TA ] ($) 1
B-4 01S084S-306H Screw (11/64” n=40 L=8) T 10
B-5 AS-004757-00 X-Moving Cover(U) Ass'y X-ol &AM (L) (#) 2Set
B-6 GP-018100-00 X-Moving Cover(U) X-o] &AW (1) 2
B-7 GP-018095-00 Rubber for X-Moving Cover(U) X-ol &AW (L) AT 2
B-8 01S084S-306H Screw (11/64” n=40 L=8) TAHYAE 4
B-9 AS-004758-00 X-Moving Cover(L) Ass'y X-ol A (F) (&) 2Set
B-10 GP-018010-00 X-Moving Cover(L) X-o] &AW (F) 2
B-11 GP-018096-00 Rubber for X-Moving Cover(L) X-o] &AW (F) AT 4
B-12 01A085S-811H X-Moving Cover Guide Rail X-o| A8 ol #Y 4
B-13 01S084S-306H Screw (11/64” n=40 L=8) At 12
B-14 01S100S-306H Stopper Pin 2EY I 4
B-15 01A088S5-811H Presser Plate 23 1
B-16 SC-0106-7400 Screw (15/64” n=28 L=14) 2 YA 4
B-17 01A090S-811H Needle Plate Support Cover gk A A AW 1
B-18 01S104S-306H Screw (11/64” n=40) Ak 8
B-19 10-010W-7507 Washer oA 8
B-20 01A071S-811H Support Cover Adjusting Plate Ag AAAW 24 2
B-21 SC-0180-3800 Screw (11/64” n=40 L=7.5) At 6
B-22 20S0755-306H Washer A 6
B-23 01S108S-306H Support Cover Bracket “A” Ay AA B A" 2
B-24 SC-0548-7400 Screw (3/16” n=28 L=10) A 2
B-25 01S110S-306H Washer 9HA 2
B-26 01A099S-811H Support Cover Bracket(L) A AAAW g “g” 1
B-27 01A102S-811H Support Cover Bracket(R) A9 AAAW B "7 1
B-28 SC-0106-7400 Screw (15/64” n=28) A 4
B-29 06-046W-7400 Washer 9HA 4
B-30 01A105S-811H Film for Needle Plate Support Cover A AAAY ¥ L 1
B-31 10S084S-306H Screw (11/64” n=40) 2 YA 2
B-32 01-042R-640L Bed Right Part Rubber Cap Bed 2 1 %upil 3




Machine Body (3) Miscellaneous Cover & Machine Body Parts
Q& RAGB) HH & ARZE A

(]
S
] C-39
H C-18 c-12
H C-11
=
S

C-33
%M




SunLhtar

Ref. No.| Parts No. Note Name of Parts = o Q’ ty | Assembly No.
c-1 01A106S-811H Belt Cover H) 7] ) 1
C-2 SC-0500-7400 Screw (15/64” n=28) TG A 2
C-3 SC-A174-4122 Screw (11/64” n=40) 244 B 2
C-4 01S110S-306H Washer EY 2
C-5 01A110S-811H Support Stud For Belt Cover WEAW AA 1A} 2
C-6 01A111S-811H Cover For Y-Driving Shaft Y-7+5% Aw 1
c-7 SC-A174-4122 Screw (11/64” n=40 L=7.4) AR 6
C-8 01S110S-306H Washer 9kA 6
C-9 01A119S-811H X-Motor Cover X-2E A4 1
C-10 01A114S-811H Y-Motor Cover Y-2E AW 1
c-11 SC-A174-4122 Screw (11/64” n=40 L=11) TAYA 6
Cc-12 01S110S-306H Washer oA 6
C-13 01A117S-811H Motor Cover Support Bracket 2E A AA BgA 2
C-14 20A052S5-811H Support Stud For X-Motor Cover X-2E A# AA A 2
C-15 20A067S-811H Support Stud For Y-Motor Cover Y-2E Ad AA YA 2
C-16 SC-0543-2302 Screw ERR 4
c-17 01A120S-811H Bed Hinge W 8% 2
c-18 01A121S-811H Screw (M10x 70) ITALA 4
c-19 01A122S-811H Washer oA 8
C-20 01A123S-811H Washer 2z 94 4
c-21 01A124S-811H Nut (M10X1.5) HE 4
C-22 01A125S-811H Hinge Rubber AATE 2
c-23 01A126S-811H Hinge 374 2
C-24 SC-0317-2700 Screw IAYAE 3
C-25 01A128S-811H Bellows LR 1
C-26 01A129S-811H Bellows Bracket Wagoz B 1
Cc-27 01A130S-811H Bellows Guide Plate Wzoz slo]lt g 2
C-28 01A131S-811H Bellows Fixed Plate(F) W2z 343 (A) 1
C-29 01A132S-811H Bellows Fixed Plate(R) Wzoz 743(F) 2
C-30 01A133S-811H Screw (M3X0.5 L=4) Hihak 4
C-31 SC-0548-7400 Screw (3/16” n=28 L=55) YA 2
C-32 02-011W-2302 Washer 9hA 2
C-33 01A137S-811H Bed Supporter /R 1
C-34 SC-0151-5050 Screw TR 4
C-35 01A139S-811H Stud For V-Belt Idler V HE ofo] 7 whi}it 1
C-36 16-020W-9570 Washer A A A 1
C-37 06-002W-2350 Washer B %4 B 1
C-38 01A142S-811H Bearing (608ZL) u] o] 2 (608ZL) 2
C-39 CE Mark CE utz 1




Upper Shaft Mechanism

A= 2

D-54




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
D-1 02A101S-811H Upper Shaft Az 1
D-2 02S102S5-306H Link Cam g3 7 1
D-3 16-020W-9570 Link Cam Washer 23 7 oA 1
D-4 SC-0183-2700 Screw (15/64” n=28) A 1
D-5 SC-0535-3710 Screw (9/32” n=28) Ak 1
D-6 SC-0150-2500 Screw (15/64” n=28) FHuA 1
D-7 08S001P-306H Thread Take-Up Lever Ass'y AR 7 (%) 1Set
D-8 0850025-306H Thread Take-Up Lever Az 7] 1
D-9 08S004S-306H Thread Take-Up Lever Crank A7 aga 1
D-10 08S0125-306H Thread Take-Up Crank Shaft AN7 ah3a % 1
D-11 08S005S5-306H Needle Bearing Yol & #lo] g 1
D-12 SC-0317-2700 Screw (15/64” n=28) IR YA 4
D-13 085003S-306H Needle Bar Crank g YA 1
D-14 SC-0317-2700 Screw (15/64” n=28) 24 1
D-15 085006S-306H Needle Bearing Yol & ulo]g 1
D-16 085007S-306H Needle Bar Crank Rod s 283 2o 1
D-17 08S008S-306H Screw A 1
D-18 083010S-306H Needle Bar Holder HhE ) 3o 1
D-19 08S50115-306H Screw Ak 1
D-20 04S1065-306H Needle Bar Guide Blook v ok B2 1
D-21 04S001S-306H Needle Bar 5o 1
D-22 04S102S-306H Needle Bar Bushing(U) e 4 24 1
D-23 SC-0104-5607 Screw (11/64” n=40) IHYA 2
D-24 04S2045-306H Needle Bar Bushing(L) s & 24 1
D-25 04S007S-306H HS Thread Guide for Needle Bar(H) vhso] Ah (FEE) 1
D-26 04S008S-306G GS Thread Guide for Needle Bar(G) HhE Aohi(Yukg) 1

006-00T-0011 HS Needle (DPx17 #18) uhE(FE8) 1
D 006-00T-0013 GS Needle (DP X5 #14) s (Y ukg) 1
D-28 028107S-306H Upper Shaft Bushing(F) A5 A 24 1
D-29 02S009S-306H Bobbin Winder Driving Wheel A7 7= & 1
D-30 10-017S-8577 Screw for D-29 I YA 2
D-31 25S0015-306H Hand Pulley Gear A o Z7 7)o A 1
D-32 SC-A308-4517 Screw (15/64” n=28) TAGAL (1/4-40) 4
D-33 02S111S-306H Upper Shaft Bushing(M) Az z 1A 1
D-34 02-121A-1230 Upper Shaft Collar Az g} 1
D-35 SC-A308-4517 Screw (1/4” n=40) IR A 2
D-36 02S1155-306H Crank Blancer Rz WA~ 1
D-37 02S016S-306H Fix Plate for Crank Blancer Yz WAL 143 1
D-38 SC-0202-5050 Screw (3/16” n=28) A 2
D-39 12-0000-2507 Upper Shaft Bushing(R) 4% 5 524 1
D-40 11-024A-2500 Needle Bearing(KT151917) Yol & o] 1
D-41 11-020A-2500 Thurst Bearing Washer(AS1730) EYLE do]8 A4 1
D-42 11-022W-2500 Snap Ring S REAE WEH(2A721) 1
D-43 11-021-2500 Retaining Ring S RAL HEH(5%7430) 1
D-48 02S118S5-306H Screw At 2
D-49 SC-0188-4124 Screw b 1
D-50 11-022W-2500 Washer 9}A 2
D-51 11-021S-2500 Screw A 2
D-52 SC-A131-4522 Screw for C-21 s 3yt 1

Note: HS—Heavy Material (£2&)
GS—General Material (ZEt2)



Bobbine Winder & Hand Pulley Mechanism

a2 2 BE Ec| 2




SunStar

Ref. No. Parts No. Note Name of Parts = Q’ ty | Assembly No.
E-1 255004S-306H Hand Pulley EUR= 1
E-2 255012S-306H Screw At 1
E-3 255011S-306H Hand Pulley Spring Yo Fg ~A22¥ 1
E-4 255009S-306H Hand Pulley Bushing o g 1A 1
E-5 SC-0317-2700 Screw (15/64” n=28) T 1
E-6 2550055-306H Hand Pulley Shaft e 27 F 1
E-7 25S5008S5-306H Spring Pin (84, [ =10) 2237 7 1
E-8 255007S-306H Hand Pulley Roller dc g 2&9 1
E-9 255006S-306H Hand Pulley Roller Hinge Screw de e 2y A 1
E-10 255001S-306H Hand Pulley Gear B dc Zg 7o B 1
E-11 41S001S-306H Bobbin Winder Base Ass'y A7) ol A(x) 1Set
E-12 41S005S-306H Bobbin Winder Shaft A7 FEF 1
E-13 41S018S-306H Bobbin Winder Action Body A7k7) AEA) 1
E-14 41S5006S-306H Thread Winder Action Pulley A7 AE Z3g 1
E-15 SC-0104-5607 Screw (11/64” n=40) A 2
E-16 41S008S-306H Thread Winder Action Ring A7 AzE 1
E-17 41S5009S-306H Bobbin Winder Shaft Rubber Ring A7 FE2% 154 1
E-18 415024S-306H Bobbin Stand BHl AdE 1
E-19 415022S-306H Bobbin Stopper Bl ~EH 1
E-20 415011S-306H Bobbin Winder Adjusting Plate A7 =243 1
E-21 SC-0130-1230 Screw (1/8” n=40) At 1
E-22 06011SW-2111 Washer 9tA 1
E-23 41S010S-306H Bobbin Winder Lever A7 4 1
E-24 SC-0105-7500 Screw (M4 xP0.7) T YA 1
E-25 03022SC-4517 Bobbin Winder Lever Shaft A7 de 1
E-26 04-009C-3710 E-Ring E 8 (2345) 2
E-27 40-007W-1600 Washer 944 3
E-28 41S014S-306H Thread Winder Adjusting Cam A7) 22N 1
E-29 02004SC-4113 Screw (M4 X P0.7) T YA 1
E-30 415021S-306H Thread Winder Spring A7 A A~z 1
E-31 415017S-306H Thread Winder Action Plate A7 #AE3 1
E-32 415023S-306H Screw Ak 3
E-33 418025S-306H Thread Winder Mes AZ7) s 1
E-34 SC-0519-2302 Screw (9/64” n=40) Ak 2
E-35 41S027S-306H Thread Tension controler Ass'y A7 AR 23 AA(2) 1Set
E-36 41S034S-306H Thread Tension Nut A7 22 A UE 1
E-37 40-804W-1230 Thread Tension Spring Stopper ARE 24 ~xE AEF 1
E-38 GP-003213-00 Thread Tension Spring A%y 24 223 1
E-39 40-024A-1230 Spring Cover 2z Ay 1
E-40 40-108A-1306 Thread Tension Disk Achy HA 1
E-41 415028S-306H Thread Tension Adjusting Shaft (15/64” n=28) 238 245 1
E-42 415029S8-306H Thread Guid Plate Al 1
E-43 SN-0121-7400 Nut UE 1




=y

Lower Shaft Mechanism
=

f

o]

LL

F-28

F-26 - 27

///




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
F-1 AS-003756-00 Lower Shaft Ass’'y 3% (=) 1
F-2 GP-013233-00 Lower Shaft 3= 1
F-3 GP-010180-01 Lower Shaft Gear 3% 7]0] 1
F-4 PN-000215-00 Taper Pin glojs A 1
F-5 SC-0512-1230 Screw (11/64” n=40) 2 YA 5
F-6 07S006S-306H Lower Shaft Rear Bushing &% & 84 1
F-7 07S007S-306H Needle Bearing (KT8110) Yol & o] 4
F-8 075008S-306H Thrust Washer EYXE 94 1
F-9 10S014S-306H Lower Shaft Collar 3% 7kt 2
F-10 07S0115-306H Crank Rod aya Fc 1
F-11 $C-0179-3710 Screw (11/64” n=40) A4 2
F-12 07S013S-306H Crank Rod Hinge Screw AYPF e whyat 1
F-13 SN-0116-8270 Nut (1/4” n=40) yE 1
F-14 07S115S-306H Oscillator Shaft A olE = 1
F-15 075117S-306H Oscillator Shaft Collar(L) oA olE F 7hek(#) 1
F-16 07S0195-306H Oscillator Shaft Gear LEZ 7)o 1
F-17 075020S-306H Washer 9}A 1
F-18 43-009C-1600 E-Ring $9 E-¥ (%374 9) 1
F-19 $C-0317-2700 Screw (15/64” n=28) b AR 2
F-20 07S122S8-306H Oscillator Shaft Collar(R) QA olE % 7tEH (%) 1
F-20-1| SC-A308-4517 Screw (1/4” n=40) PR 1
F-21 075027S-306H Shuttle Race Ring AE Ho]a & 1
F-22 07S023S-306H Bobbin Case Ass'y BHl Alo] A (%) 1Set
F-23 075024S-306H Bobbin Case Byl Ao~ 1
F-24 075025S-306H Bobbin Plate Spring Byl g A~z 1
F-25 075026S-306H Bobbin Byl 1
F-26 07S028S-306H HS Shuttle(H) HE(ZES) 1
F-27 075029S-306G GS Shuttle(G) AE(EHHE) 1
F-28 07S130S-306H Shuttle Driver A EC o] B 1
F-29 07S033S-306H Screw (M4 xP0.7) b 1
F-30 07S0325-306H Shuttle(L) AE(K) 1
F-31 07A033S-811H Middle Bushing for Lower Shaft 3% F54 1
F-32 075035S-306H Shuttle(L) Adjusting Shaft AE(K) 23 1
F-34 SC-0150-2500 Screw (15/64” n=28) FHuA 2
F-35 SC-0525-5300 Screw (11/64” n=40) At 2
F-36 07S0365-306H Shuttle Ring AE o 3 1
F-37 075038S-306H Shuttle Bearing Washer AE dolg oA 1
F-38 GP-018682-00 Shuttle Upper Spring(H) AE A 2=z (FEE) 1
F-39 GP-018265-00 Shuttle Upper Spring(G) AE Au 2z (Yuhg) 1
F-40 SC-A121-4122 Screw (3/32” n=56) Ak 2
F-41 07S042S-306H Inner Hook Presser Shaft Ass'y &7hul FEZ(R) 1Set
F-42 07S044S5-306H Inner Hook Presser Plate &b} 5o 1
F-43 0750435-306H Innner Hook Presser Shaft &7l 5 1
F-44 06-033M-3800 E-Ring E ¥ (2374 3) 2
F-45 07S046S-306H Inner Hook Spring & 7lup oty A~z 2
F-46 07S0475-306H Hook Cover Ass’'y 3 Av(R) 1Set
F-47 07S049S-306H Hook Cover Hinge 3 Ay 37 1
F-48 07S048S5-306H Hook Cover 5 A 1
F-49 07S051S-306H Hook Cover Plate Spring A I AW B AzZE A 1
F-50 | 07S052S-306H Hook Cover Plate Spring B F AW @ 227 B 1
F-51 SC-0543-2302 Screw (11/64” n=40) SRR 1
F-52 07S0505-306H Spring Pin (82X [9.8) E ] 1

Note: HS—Heavy Material (F2E

GS— General Material (

LT




Presser Foot Mechanism

= LY |




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
G-1 0550345-306H Presser Cam gy e 1
G-2 SC-A308-4517 Screw (1/4” n=40) At 2
G-3 05S0365-306H Presser Cam Connecting Rod E2u e AR C 1
G-4 05S037S5-306H Presser Fork Crank Lgu x3 Y3 1
G-5 SC-0183-2700 Screw (15/64” n=28) A 1
G-6 05S039S-306H Presser Cam Connecting Rod Pin egd FEN dARC 9 1
G-7 04-009C-3710 E-Ring E-8 (2%7 5) 2
G-8 0550415-306H Presser Shaft Bushing A Lgu FES 2A A 1
G-9 05S0425-306H Presser Shaft Bushing B ek FEZ A B 1
G-10 0550435-306H Presser Shaft =& 25F 1
G-11 05S044S-306H Presser Adjusting Arm EFu 24 o9t 1
G-12 SC-0317-2700 Screw (15/64” n=28) b 1
G-13 SN-000085-00 Presser Adjusting Arm Nut =29 24 ol YE 1
G-14 06-034W-7400 Washer SHA 1
G-15 05S048S-306H Presser Adjusting Arm Hinge Screw =3 24 ofek whab 1
G-16 05S149S-306H Presser Link =7 ga 2
G-17 05S0505-306H Presser Ling Hinge Screw =3 8l g whgat 3
G-18 05S0515-306H Position Link 92 #H=a 1
G-19 05S0525-306H Position Link Hinge Screw QA" a 14 Ak 1
G-20 05S053S-306H Presser Driving Link i ¢E 93 1
G-21 05S054S-306H Presser Driving Link Hinge Screw =3 9% #g 13 A 1
G-22 10S014S-306H Presser Driving Link Collar g o 83 g 1
G-23 SC-0512-1230 Screw (11/64” n=40 L=5) Ayt 4
G-24 05S057S-306H Presser Bar Bushing Fed 24 1
G-25 SC-0104-4517 Screw (11/64” n=40) AR 1
G-26 SC-0339-1230 Presser Adjusting Screw okE 2H U4 1
G-27 05-002C-2500 Nut for Presser Adjusting Screw o 2H Y4 YE 1
G-28 05S061S-306H Presser Adjusting Spring 48 24 ~x2¥ 1
G-29 055062S-306H Presser Adjusting Bar od 2HE 1
G-30 05-101A-1230 Presser Bar FE 1
G-31 05S063S-306H Presser Bar Holder e Fol 1
G-32 SC-A174-4122 Screw (11/64” n=40 L=11) R 1
G-33 05S066S-306H Presser Foot (Option) Ls2u 1
G-34 055067S-306H Finger Guard g7 71E 1
G-35 SC-0517-8670 Screw (9/64” n=40 L=9.5) H Ak 1
G-36 40-004W-1600 Washer 9}A 2
G-37 05A037S-811H Presser Foot Cylinder Lgu g3 Ay 1
G-38 05A038S-811H Hinge Stud for Presser Foot Cylinder =2u ARy 34 ghat 1
G-39 05A039S-811H Hose (%4) SHE Tx (84) -
G-40 05A040S-811H Speed Controller 23 ZEEY 2
G-41 05A041S-811H Connecting Link for Presser Foot Cylinder g 28 Ay A4 g3 1
G-42 10S014S-306H Connecting Link Coller for Presser Foot Cylinder E2u g Ay o4 g3 g 1
G-43 05A043S-811H Knuckle of Presser Foot Cylinder egd Ay U 1
G-44 05A044S-811H Connecting Rod for Presser Foot i 29 A2 RE 1
G-45 05A045S-811H Stud for Presser Link =g 33T ghgak 3
G-46 05A046S-811H Lift Link of Presser Foot gy g3 U3 1
G-47 SN-0105-3400 Nut e 1
G-48 06-002W-2350 Washer kA 1
G-49 05A049S-811H 0O-Ring 0-9 1
G-50 05A050S-811H Stud for Presser Foot Lift Link LEa &9 3 thia 1
G-51 05A051S-811H Presser Bar Lifter Connecting Shaft =2 g dAx 1
G-52 SC-0184-1600 Screw (15/64” n=28) aZYA 1
G-53 05S075S-306H Position Link Stopper X P2 2xH 1
G-54 05S076S-306H Position Link Stopper Spring 94 ¥Wa 29 £=¥ 1
G-55 05S0775-306H Position Link Stopper Bracket 92 ¥a 2y B 1
G-56 SC-0500-7400 Screw (15/64" n=28) A 2
G-57 05S079S-306H Position Link Stopper Rubber oA 8a 29 1% 2
G-58 SN-0116-3400 Nut (11/4” n=40) HEe 1
G-59 SC-0169-1600 Screw oAb 1




Thread Release & Thread Tension Mechanism
A=R)| Y A A2 XA




SunStar

Ref. No. Parts No. Note Name of Parts = o Q ty | Assembly No.
H-1 40S001S-306H Thread Tension Adjusting Ass’y ARd 248 A2 (%) 1Set
H-2 40S002S-306H Thread Tension Adjusting Body AR 24 AA EA 1
H-3 40S003S-306H Thread Tension Adjusting Shaft ARE =24 A2 & 1
H-4 40-604S-1230 Screw (9/64” n=40) Bk AR 2
H-5 40S005S-306H HS Thread Take-Up Spring(H) A7 2z (ZEE) 1
H-6 40S006S-306G GS Thread Take-Up Spring(G) A7) 2z (PuHE) 1
H-7 40-204A-1230 Thread Guide Disk Akl Al 4
H-8 40-304A-1230 Presser Plate for 7 Aokl HA #2239 1
H-9 40S009S-306H Spring Cover 223 Ay 1
H-10 40S010S-306H HS Thread Tension Adjusting Spring(H) A%E 23 223 (3EE) 1
H-11 40-333G-123A GS Thread Tension Adjusting Spring(G) ARdE 23 2= (Yuhg) 1
H-12 40-804W-1230 Spring Stopper 2z AEY 2
H-13 40-204A-2350 Thread Adjusting Nut Azd A2 YE 1
H-14 01S112S-306H Screw (M6) Ak 1
H-15 AS-002639-00 Second Thread Tension Adjusting Ass’'y Rz A 23 A2 (%) 1Set
H-16 GP-008767-01 Second Thread Tension Adjusting Shaft Bz A 243 A% 1
H-17 40S019S-306H Second Thread Tension Adjusting Spring Bz A ohy HA Az 1
H-18 40-704C-1230 Sceond Thread Adjusting Nut Bz Azd A4 YE 1
H-19 SN-0121-7400 Nut (15/64” n=28) e 1
H-20 40S023S-306H Thread Release Link A 537 8a 1
H-21 40S024S-306H Thread Release Link Hinge Screw A 37 83 A 1
H-22 40A007S-811H Thread Release Connecting Rod A 537 944 R 1
H-23 | 40S026S-306H Hinge Screw A for 22 A 537 92 R 4 A 1
H-24 SN-0115-7400 Nut (3/16” n=28) HE 1
H-25 40S028S-306H Hinge Screw B for 22 AL%x7] 44 £ dA B 1
H-26 06-051W-7400 Washer 9FA 1
H-27 40S030S-306H Thread Release Stopper AL37] 289 1
H-28 SC-0202-5050 Screw (3/16” n=28) A 2
H-28-1| 10-020W-4125 Stopper Whasher B9 kA 2
H-29 40S0325-306H Thread Release Adjusting Plate A3y 243 2
H-30 40S033S-306H Thread Release Return Spring A 527 g9 Az8 1
H-31 10-019S8-7507 Spring Hook Screw 2x8 Aol YA 1
H-32 SN-0101-1600 Nut (11/64” n=40) HE 2
H-33 SC-0180-3800 Screw (11/64” n=40) ER 1
H-34 01S110S-306H Washer 9FA 1
H-35 GP-015849-00 Thread Release Shaft 4 537 F 1
H-36 SC-0352-7400 Screw (3/16” n=28) I UA 1
H-37 405040S-306H Thread Release Shaft Collar A 27 % 718 1
H-38 16-020W-9570 Washer 9FA 1
H-39 40S042S-306H Thread Release Action Bar A 537 F5% 1
H-40 | 16-015S-3710 Hinge Screw for 39 A 537 A5 Sk 1
H-41 405044S-306H Thread Release Action Bar Guide A 37 AEE ohy 1
H-42 SC-0528-1230 Screw (9/64” n=40) A 2
H-43 40S014S-306H Thread Release Pin A 27 9 1
H-44 408046S-306H Thread Detecting Plate Guide A A dy 1
H-45 RI-000053-00 Thread Detecting Plate Ring A A B 1
H-46 40S047S-306H Thread Detecting Plate A A 1
H-47 SC-A170-4124 Screw (9/64” n=40) At 1

Note: HS—Heavy Material (£22)
GS— General Material (QEH=2)



Wiper Mechanism
QO &tA




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
1-1 11S001S-306H Wiper Bracket Ass'y Stolg B (%) 1Set
1-2 SC-0548-7400 Screw(3/16” n=28) Fuha 4
1-3 11S105S-306H Wiper Rotation Shaft stol#] 3 A% 1
1-4 04-009C-3710 E-Ring E-% (5474 5) 1
1-5 11S007S-306H Wiper Rotation Shaft Collar 9ol 3 AZ s} 1
1-6 SC-0105-7500 Screw (M4 X P0.7) T A 4
1-7 115009S-306H Wiper stol 7| 1
1-8 SC-0120-1230 Screw(9/64” n=40) Ak 1
1-9 11-006A-257A Wiper Crank Ass'y Stole zWA(%) 1Set
1-10 16-113S-3710 Hinge Screw for 9 sfol¥ AYA "h}AL 3
I-11 SN-0101-1600 Nut (11/64” n=40) HE 4
I-11-1 | SN-0115-7400 Opener Nut ezy YE 1
1-12 11S017S-306H Wiper Rod stolg 2x& 1
1-13 11-008A-257A Wiper Rock Link ass'y Stol¥ 9% BA(x) 1
1-14 11-009S-257A Hinge Screw for 13 ool 9% B tha 1
1-15 10-020W-2700 Washer ShA 1
1-16 11-011G-257A Wiper Spring sfol| ~xg 1
1-17 11-010A-257A Wiper Solenoid Connecting Link sfol¥ £dolt A4 FF 1
1-18 11-012A-257A Wiper Base SfolH wHo] & 1
1-19 115025S-306H Wiper Base Joint sto]g] o]z zAUE 1
1-20 10-020W-2700 Washer ohA 2
1-20-1 | 40-004W-1600 Tension Release Stopper Washer ALz 27 94 1
1-21 SC-0202-5050 Serew(11/64” n=40) At 2
1-22 11S307-306H Wiper Base Collar 9folH o] & 7}t 1
1-23 11S037S-306H Wiper Cover stolz AH 1
1-24 SC-0120-1230 Screw At 2
1-25 11S032-306H Wiper Solenoid Ass'y olold] £H ko]t (%) 1Set
1-26 SC-0196-2700 Screw At 4
1-27 11-016W-2700 Spring Washer 2z U4 4
1-28 11-017W-2700 Washer ohA 4
1-29 115036S-306H Wiper On/Off Switch stolg & 29% 1
1-30 Wiper On/Off Switch Connector Housing spolo] 2 ~97] A uE 94 1
1-31 Wiper On/Off Switch Connector Plug Sfolg] AE 292 A7 Mg F21 1
1-32 SC-0533-3400 Pace Plate Screw HaH k(3 1
1-33 11-019M-2350 Solenoid Tube £y eolt FH 1




Thread Trimming Mechanism
AE ZH

( . e 14

J-21 31




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
J-1 10S001S-306H Thread Trimming Sol. Ass'y A &d ol E(z) 1Set
J-2 10S002S-306H Thread Trimming Sol. Bracket A &dlolt Bl 1
J-3 SC-0202-5050 Screw (3/16” n=28) Huak 4
J-3-1 10-020W-2700 Stopper Washer 2EH A 4
J-4 SN-0101-1600 Nut (3/16” n=28) HE 2
J-5 10S0058-306H Rotating Link for 1 A et A YA 1
J-6 SC-0328-8670 Screw (M4xP0.7) A 1
J-7 10S007S-306H Thread Trimming Driving Link Stopper AE F5 83 &9 1
J-8 10S009S-306H Thread Trimming Cam A A 1
J-9 SC-A308-4515 Screw (1/4” n=40) TAYA 2
J-10 10S011S-306H Thread Release Notch A s27 24 1
J-11 02004SC-4113 Screw (M4XxP0.7) A 2
J-12 10S113S-306H Thread Trimming Shaft AR % 1
J-13 10S114S-306H Thread Trimming Shaft Collar A = gt 2
J-14 SC-0512-1230 Screw (15/64” n=28) AU 2
J-15 10S017S-306H Rubber Washer for 12 A4 & 1% 94 1
J-16 10S018S-306H Thread Trimming Driving Link Ass’y AR FE gA(z) 1Set
J-17 SC-0317-2700 Screw (15/64” n=28) T YA 1
J-18 10S022S-306H Spring for 12 Ad % 2xe 1
J-19 10S023S-306H Thread Trimming Cam Roller AR A 2y 1
J-20 10S024S-306H Hinge Screw For 19 NEIES 1
J-21 SN-0101-1600 Nut (11/64” n=40) YE 3
J-21-1 SN-0115-7400 Opener Nut 2ZE YE 1
J-22 10S026S-306H Thread Release Lever A&7 dw 1
J-23 PN-000233-01 Thread Release Lever Pin A7 4o 2 1
J-24 SN-0105-3400 Nut (15/64” n=40) yE 1
J-25 10S029S-306H Thread Trimming Connecting Rod A A7 RE 1
J-26 10-220A-8577 Rod End(R) Rod End “$" 2
J-27 SN-0115-7400 Nut (M4XxP0.8) YHE 3
J-27-1 SN-0101-1600 2
J-28 10S0325-306H Hinge Screw for 25 AR A RE g 2
J-29 10-020W-2700 Washer SFA 1
J-30 10S1355-306H Thread Trimming Connecting Link AR A da 1
J-31 10S036S-306H Hinge Screw for 30 AR oA ga At 1
J-32 10A037S-811H Thread Trimming Connecting Bar Ad AAR 1
J-33 10S038S-306H Hinge Screw for 32 AR dAYE A 1
J-34 SN-0119-1230 Nut (3/16” n=28) HE 1
J-35 10S062S-306H Link Stopper Screw gE ~E¥ YA 1
J-36 10S064S-306H Thread Stick Return Spring Ad AAR gy A28 1
J-37 10-019S5-7507 Spring Hooker 228 Ao 1
J-37-1 SN-0101-1600 Spring Hooker Shaft Nut 228 Ao & YAYE 1
J-38 10A040S-811H Needle Plate KR 1
J-39 SC-A119-4119 Screw (11/64” n=40) b 4
J-40 10S042S-306H HS Needle Plate Cover(H) A3 Av(FES) 1
J-41 10S043S-306G GS Needle Plate Cover(G) A3 Al (Yubg) 1
J-42 04007SC-A001 Screw (M4XP0.5) At 2
J-43 10S1455-306H Fixed Mes T A 1
J-44 10S046S-306H Screw (9/64” n=40) HUA 2
J-45 10S147S-306H Moving Mes b 1
J-46 105048S-306H Hinge Screw for Moving Mes Zu| 2 this 1

10S049S-306H Washer (t=0.4) 244 (04)
o7 10S050S-306H Washer (t=0.5) 24 (05)

105051S-306H Washer (t=0.6) 944 (0.6)

10S0525-306H Washer (t=0.7) 9+41(0.7)
J-48 10S053S5-306H Moving Mes Link Ev£ @A 1
J-49 10S054S-306H HS Thread Trimming Lever “B" (H) A2y "B (3EE) 1
J-49-1 | 10S066S-306H Thread Trimming Lever (B) Pin A (B) 9 1
J-50 10S0555-306G GS Thread Trimming Lever “B" (G) A "B (L) 1
J-51 10S056S-306H Thread Trimming Lever Ring A u & 1
J-52 10S058S-306H Thread Trimming Lever “A” REELERN 1
J-52-1 10S068S-306H Thread Trimming Lever (A) Pin A (A) 9 1
J-53 10S057S-306H Thread Trimming Lever Shaft Ay % 1
J-54 10S059S-306H Thread Trimming Lever Screw Ad g 1A YA 1
J-55 SC-0543-2302 Screw (11/64” n=40) EA 1
J-56 205075S-306H Washer 944 1
J-57 44-011W-1600 3

Note: HS—Heavy Material (F2E

GS— General Material (

=

LT




=
R
c
(48]
<
o
D
=
0
<

ZHAI(T)

X-Y




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
K-1 20A001S-811H X-Y Ball Guide Ass'y 2 Jlol=(x) 1Set
K-2 20A002S-811H X-Fixed Race X-2 4 dl o] & 1
K-3 SC-0548-7400 Screw (3/16” n=28) A 4
K-4 20A004S-811H X-Moving Race X-o] &8l o] & 2
K-5 20A005S-811H X-Retainer X-g el 2
K-6 20A006S-811H X-Stopper X-2E¥ 2
K-7 20A007S-811H Screw (11/64” n=40) A 4
K-8 20A008S-811H Ball -3 100
K-9 20A009S-811H X-Tension Adjusting Nut X-#48 24 HE 2
K-10 20A010S-811H X-Tension Adjusting Bolt X-#48 24 £E 2
K-11 20A011S-811H Race Table gdlojx ol & 1
K-12 20A012S-811H Screw (11/64” n=40) R 4
K-13 20A013S-811H Y-Tension Adjusting Nut Y-8 24 HE 2
K-14 20A014S-811H Y-Tension Adjusting Bolt Y-44 2% £E 2
K-15 20A015S-811H X-Sensor Plate X-AIA 3 1
K-16 SC-0120-1230 Screw (M4x0.7) kAR 2
K-17 20A017S-811H Y-Fixed Race(L) Y-2% dlolx(3) 1
K-18 20A018S-811H Y-Fixed Race(R) Y-2% dolx($) 1
K-19 20A019S-811H Screw R 4
K-20 20A020S-811H Y-Moving Race Y-o] &8l o] 2 1
K-21 20A021S-811H Hinge Stud for Y-Moving Race Y-ol$dlo] A A AHE 2
K-22 20A022S-811H Y-Retainer Y- glol 2
K-23 20A023S-811H Y-Stopper Y-2E5 2
K-24 20A024S-811H Screw(11/64” n=40) R 4
K-25 20A025S-811H X-Driving Shaft A X-7&% (A) 1
K-26 20A026S-811H Bracket A for X-Driving Shaft X-7E% vl (A) 1
K-27 SC-0163-7500 Screw (M5X0.8 [ =20) IAYA 6
K-28 20A028S-811H Y-Driven Gear X-ZF%7]0] 1
K-29 SC-017S-8577 Screw A 2
K-30 20A030S-811H Pulley for X-Timing Belt X-elo]®l WIE Z7 2
K-31 SC-0543-2302 Screw (3/16” n=28) At 4
K-32 20S110S-306H Washer 9hA 3
K-33 20A033S-811H Bearing (F608Z) ul o] 2 (F6087) 5
K-34 20A034S-811H X-Driving Shaft B X-7%% (B) 1
K-35 20A035S-811H Bracket B for X-Driving Shaft X-7%% vl (B) 1
K-36 01S112S-306H Screw (M5%0.8 [ =17) 2G4 4
K-36-1| 10-020W-2700 Stopper Washer 2E9 3 oA 4
K-37 06-020C-7400 E-Ring $6 E-% 46 2
K-38 20A038S-811H Timing Belt Tension Adjusting Bolt Elo]n] WE #AH %24 ZE 1
K-39 20S049S-306H Nut HE 1
K-40 10-020W-2700 Washer 9hA 1
K-41 20A041S-811H X-Idler Bracket X-ofo] 5 HEh 1
K-42 01S112S-306H Screw (M5%0.8 [ =8) 2G4 1
K-43 06-002W-2350 Washer 9hA 2
K-44 20A044S-811H Bearing (696Z) Wlo]2l (6967) 2
K-45 20A045S-811H Stud for X-Timing Belt X-Elo|® HWE th}xl 1
K-46 20A046S-811H X-Timing Belt X-Efold] W E 1
K-47 20A047S-811H Belt Holding Plate WE o] B 1
K-48 SC-0525-5300 Screw (11/64” n=40) T (2) 2




X_
X_

}

—

Mechanism
ZHHI2)

Ref. No. Parts No. Note Name of Parts =3 Q’ ty | Assembly No.
L-1 20A049S-811H X-Driving Motor X-FE1E 1
L-2 SC-0184-1600 Screw T YA 6
L-3 10-020W-2700 Washer ohA 6
L-4 06-002W-2350 Washer ShA 4
L-5 20A055S-811H X-Drive Gear X-F&7]0} 1
L-6 SC-0317-2700 Screw (15/64” n=28 | =7.5) TAYA 4
L-7 GP-010530-00 Y-Removal Shaft Y-ol 4% 1
L-8 20A057S-811H Front Bushing for Y-Removal Shaft Y-o] & A4 1
L-9 20A058S-811H Rear Bushing for Y-Removal Shaft Y-ol$% T84 1
L-10 SC-0106-7400 Screw (15/64” n=28 L=14) Tk 2
L-11 06-002W-2350 Washer ohA 2
L-12 GP-013768-00 X-Guide Shaft X-7tolE % 1
L-13 SC-0317-2700 Screw (15/64” n=28 1 =7.5) A 2
L-14 20A063S-811H X-Guide Shafat Bracket X-7bolE& HE 1
L-15 20A064S-811H Y-Driving Motor Y-TZR2E 1
L-16 20A069S-811H Y-Motor Base Y-R2E Hlo] A 1
L-17 SC-0183-2700 Screw T4 4
L-18 20A155S-811H Y-Drive Gear Y-F%7]0] 1
L-19 20A073S-811H Washer for Y-Driving Shaft Y-T&% oA 2
L-20 20A074S-811H Bearing (FR6Z) W] (FR6Z) 2




SunStar

-Y
Y

Ref. No.| Parts No. Note Name of Parts £ | Q' ty | Assembly No.
M-1 24A001S-811H Y-Removal Sensor Connecting Crank Y-ol4$% AlA A4 F9a 1
M-2 SC-0109-2350 Screw (M6xP1) I GA 1
M-3 24A005S-811H Sensor Connecting Plate For Y Removal Shaft Y-ol§% AA AZA 1
M-4 SC-0543-2302 Screw (11/64"'n=40 L=7.4) A A 1
M-5 SC-0548-7400 Screw (3/16” n=28 L=8) U4 B 1
M-6 10-020W-2700 Washer 9}A 1
M-7 02S029S-306H Sensor Al A 5
M-8 02S0305-306H Screw (M3x [10) Ak 5
M-9 24A009S-811H Y-Sensor Removal Plate Y-AIA o] 53 1
M-10 SC-0543-2302 Screw 11/64” n=40 L=5) I A 2
M-11 40-004W-1600 Washer 944 3
M-12 24A012S-811H Sensor Mounting Plate For Y-Removal Shaft Y-ol5%F AA ngg 1
M-13 SC-0525-5300 Screw (11/64” n=40 L=75) 24 2
M-14 40-004W-1600 Washer 9}A 2
M-15 24A015S-811H X-Sensor Bracket X-AA BEA 3
M-16 SC-0525-5300 Screw (11/64” n=40 L=75) 24 6
M-17 40-004W-1600 Washer 9FA 6
M-18 01-009R-2700 Cable Holder(6N) Alo] &1 2
M-19 SC-0543-2302 Screw I GA 2




Cloth Feed Mechanism
Cloth OIS ZAl




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
N-1 GP-013426-00 Feed Bracket Jlol& Bz 1
N-2 22S014S-306H Guide Pin Tl =3 2
N-3 SC-0106-7400 Screw (15/64” n=28) YA 2
N-4 01-020W-2350 Spring Washer 2~z 94 2
N-5 06-002W-2350 Washer kA 2
N-6 22A0065-811H Slider &ifoly 1
N-7 22A007S-811H Slider Spring &etoly 2z 1
N-8 22A008S-811H Slider Bracket EE NI 1
N-9 SC-0104-5607 Screw (11/64” n=40) A YA 3
N-10 22A010S-811H Air Cylinder olo] Ay 2
N-11 22A011S-811H Cylinder Pin A=y 37 2
N-11-1| 06-033N-3800 E Ring (83) E-8 (23) 2
N-12 22A012S8-811H Air Tube Label(S3L) olo] Fx @l (S3L 1
N-13 22A048S-811H Air Tube Label(S4L) oo} R ahul( 1
N-14 22A049S-811H Air Tube Label(S3R) oo} R ahul( 1
N-15 22A050S-811H Air Tube Label(S4R) olo] FrH ahHl( 1
N-16 05A039S-811H Hose (24) e 32 (24) -
N-17 50A021S-811H Knuckle Of Cylinder Ay Ug 2
N-18 22S0355-306H Knuckler Pin Of Cylinder Adg vg 9 2
N-19 05-014C-1230 E-Ring E-8 4
N-20 22A017S-811H Feed Plate Raise Lever "A” ol 7 &3 #w A" 2
N-21 22A018S-811H Feed Plate Raise Lever “B” Jolt % &8 #w “B” 2
N-22 SC-0525-5300 Screw (11/64” n=40) SRR 2
N-23 40-004W-1600 Washer okA) 2
N-24 22A021S-811H Cylinder Hinge Stud Ay IA 2EE 2
N-25 SC-0104-5607 Screw (11/64” n=40) AL 2
N-26 22A023S-811H Work Clamp Foot Plate A =z ZE% A 2
N-27 22A024S-811H Work Clamp Foot Plate B ¥z 2E3d B 1
N-28 22A025S-811H Spring Pin 2z 9 8
N-29 01S112S-306H Screw (M5%0.8 [ =15) 2 YA 6
N-30 22A027S-811H Work Clamp Foot Slide Plate gz A% &elolT I 2
N-31 22A028S-811H Guide Pin Jtel= 4
N-32 22A029S-811H Bearing Hj o] & 4
N-33 22A037S-811H Upper Feed Plate Clamp(L) Avlolt 3 FW=Z (g 1
N-34 22A038S-811H Upper Feed Plate Clamp(R) 4dolt & ¥ ) 1
N-35 22A039S-811H Screw For Feed Plate Clamp Jolt 3 FW=Z wAH YA 4
N-36 06-002W-2350 Washer kA 4
N-37 SN-0121-7400 Nut (15/64” n=28) AAUE 2
N-38 SC-0114-1230 Screw A A YA 2
N-39 22A043S-811H Screw For Feed Plate Clamp B Jole 3 FAZ 1A YA B 4
N-40 06-002W-2350 Washer ok4 4
N-41 22S014S-306H Guide Pin TbolE = 4
N-42 22A046S-811H Ball Bearing o] 2
N-43 GP-014521-00 Upper Feed Plate 4delt & 1
N-44 22A031S-811H Holder For Plastic Blank ZotrE Z#@a Fol 2
N-45 SC-0176-1230 Screw (11/64” n=40 [ =5) R 4
N-46 40-004W-1600 Washer o} A 4
N-47 GP-013510-00 Lower Feed Plate 3tglel & 3t 1
N-48 22A043S-811H Screw For Lower Feed Plate stg]e] & HuAL 2
N-49 20S0735-306H Washer 9}A 2




£
2
C
S
<
O
@
=
C
o
2
©
O
-
o
S
4

=
=1
Ok
no




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
0-1 44S055S-306H 0il Tank Ass'y o9 Ha(z) 1Set
0-2 445061S-306H 0il Tank Rubber Cap oY &3 yFubA 1
0-3 SC-0202-5050 Screw (3/16” n=28) g 3
0-4 10-020W-2700 Washer oA 3
0-5 44S024S-306H Crank Rod Lubrication Plate aYPa 2 FH34 1
0-6 445027S-306H Felt AEe 1
0-7 SC-0548-7400 Screw (3/16” n=28) At 4
0-8 44-0000-1230 0il Wick 29 4 3
0-9 44-012C-1230 0il Hose °Y 32 3
0-10 44S032S-306H 0il Hose Holder(L) o9 32 Fol(k) 3
0-11 SC-0543-2302 Screw (11/64” n=40) At 4
0-12 445005S-306H 0il Hose Holder(A) 2% 32 Fol(A) 1
0-13 445034S-306H Blance Lubrication Plate WA~ 4 3
0-14 44S035S-306H Blance Lubrication Felt(F) wa A F43 WE(H) 1
0-15 445037S-306H Blance Lubrication Felt(M) wHas F43 YE(F) 1
0-16 445038S-306H Blance Lubrication Felt(R) wHds F43 YE(F) 1
0-17 SC-0340-3710 Screw (9/64” n=40) At 3
0-18 44S010S-306H 0il Hose Holder(B) £ 9 323 o] (B) 1
0-19 SN-0119-1230 Nut (3/16” n=28) HE 1
0-20 44S013S-306H Needle Bar Oil Wick Holder vt F4 fA Fel 1
0-21 40-004W-1600 Washer oA 1
0-22 445029S-306H Needle Bar Crank Rod Lubrication Plate vbed 2¥3 R F4% 1
0-23 445007S-306H 0Oil Return Felt(A) }F oY WE(A) 1
0-24 44S031S-306H Felt B4 1
0-26 44S008S-306H Arm Oil Return Felt ofgti i WE 1
0-27 44S002S-306H Arm Oil Return Felt Oil Hose ofty i WE 99 T~ 1
0-28 44S041S-306H Oscillator Shaft Gear Lubrication Plate SEZ J)o F& 1
0-29 445042S-306H Oscillator Shaft Gear Lubrication Felt REZ Jlo] F4 WE 1
0-30 SC-0543-2302 Screw (11/64” n=40) At 2
0-31 44-0000-1230 Shuttle Lubrication Wick Ag FF 4 1
0-32 44-012C-1230 Shuttle Lubrication Oil Hose HE F4 2¢ 34 1
0-33 445039S-306H Bed Oil Return Felt e 3 AE 1
0-34 445001S-306H Bed Oil Return Felt Oil Hose WER 3§ AE 09 TA 1
0-35 445044S-306H Shuttle Lubrication Plate Ag FH3 1
0-36 44S046S-306H Shuttle Lubrication Felt(L) AE F8% WE(K) 1
0-37 06-033M-7400 Shuttle Lubrication Felt(S) AE FF ZEUM) 2
0-38 445052S-306H Oil Window % 1
0-39 445053S-306H 0il Gauge 29 AelA 1
0-40 44S054S-306H 0il Window Rubber Ring % 173 1
0-41 44A056S-811H Bed Wick Holder W& fA el 1
0-42 SC-0525-5300 Screw (11/64” n=40) ER 1
0-43 44-017C-1230 gHFgto] Z3to] 1




=

-

MO

Pneumatic Mechanism




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
P-1 05A039S-811H Urethane Hose (24) e T2 (64) -
P-2 05A052S-811H Urethane Hose (26) <dEe 5~ (86) -
P-3 49A0035-811H Pressure Gauge g Aol A 1
P-4 49A004S-811H Quick Joint Plug % 29 E Z#I(R) 1Set
P-5 49A005S-811H Finger Valve o7 e 1
P-6 49A006S-811H Filter Regulator e @l el olE 1
P-7 49A007S-811H Air Pressure Switch olo] ZalA 293 1
P-8 49A008S-811H Scerew(M5XP0.8 [ =10) T AL 2
P-9 49A009S-811H Nut(M5xP0.8 H=3.5) HE 2
P-10 10-010W-7507 Washer 94 2
P-11 49A011S-811H Tee E] 1
P-12 01A143S-811H Cable Tie Al o] & E}ol 20
P-13 49A0135-811H Plug A 1 A 1
P-14 49A014S-811H Elbow Union AR F 1
P-15 49A015S-811H Hose Nipple A YE 3
P-16 | 49A016S-811H Quick Coupling % AEd 2
P-17 49A017S5-811H Solenoid Valve £d ot WH 2
P-18 01-002M-AU12 Screw (M4, L=35) A A 4
P-19 49A019S5-811H Manifold Block WU ZH 22 (SS5Y3-20-02) 1
P-20 49A020S-811H Silencer e 2
P-21 49A021S5-811H Plug B =z 1 B 2
P-22 49A0225-811H Air Tube Label olo] Fx 2
P-23 49A0235-811H Pressure Decreasing Valve Zhorl v 1
P-24 49A001S-811H Speed Controller 23 E AEEY 2
P-25 GP-010400-00 Manifold Bracket HyZe vepl 1
P-26 91-0025-3400 Tapping Screw 2 A 2




Q-40

©
=
©
-+
n
©
©
O =
h_Hu.
T
o3
Q
o]
©
T

Q-20




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
Q-1 PT-0001-811H Table glo] & 1
Q-2 PS-0001-811H Table Stand Ass'y glo] & o}l (%) 1Set
Q-3 90A003S-811H Bed Base H E o] A 1
Q-4 91-002C-7400 Oiler 29 ARE 1
Q-5 90S008S-306H 0il Supporter 2 Y% ol 1
Q-6 Nail g ® 1
Q-7 90A007S-811H Support Rubber for Bed W w7 2
Q-8 Case for Custody B 1
Q-9 Earth Plate o]~ 1
Q-10 Nail for Earth Plate olxg 14 ¥ 2
Q-11 Pin Aol & o] A 2
Q-12 Table Connecting Bolt gol & A %E 8
Q-13 16-020W-9570 Washer A kA A 8
Q-14 01-038W-1230 Washer B 94 B 8
Q-15 SN-0112-1230 Nut HE 8
Q-16 SPS-SM-PT Motor Pulley Cover Ass'y 2E Ed7 Av(R) 1Set
Q-17 90S013S-306H Bed Connecting Bolt W A3 BE 1
Q-18 90S014S-306H Washer 2FA 1
Q-19 90S015S-306H Nut e 1
Q-20 Gas Spring Ass’y VA A2ZE(R) 1Set
Q-21 90A020S-811H Gas Spring Tpe AxE 1
Q-22 90A021S-811H Bracket for Gas Spring JbA Az wrA 2
Q-23 90A022S-811H Upper Shaft for Gas Spring txa 2xzE F(E) 1
Q-24 90A023S-811H Lower Shaft for Gas Spring 7bs A28 Z(F) 1
Q-25 90A024S-811H Bracket for Gas Spring Shaft 7hs AxZE 2 By 2
Q-26 22A043S-811H Screw (15/64” n=28) 2 YA 4
Q-26-1| 06-002W-2350 Feed Dog Shaft Washer Y v = 94 4
Q-27 90A026S-811H Joint Ring A for Gas Spring 7hs AxE odAd" A 1
Q-28 90A027S-811H Joint Ring B for Gas Spring 7 227 AZFY B 2
Q-29 06-020C-7400 E-Ring $6 E-8 46 4
Q-30 SC-0107-1600 Screw (M6x1.0 L=14) 2 YA 2
Q-31 SN-0102-2000 Nut (M6x1.0 H=5) HE 2
Q-32 06-002W-2350 Washer 94 2
Q-33 90A0335-811H Tapping Screw AR 4
Q-34 90A034S-811H Bracket for Frame Support zd 9 AA B 1
Q-35 90A035S-811H Stopper for Frame Support Bracket z# ¢ AA B 2EH 1
Q-36 40-004W-1600 Washer 9}A 2
Q-37 SC-0543-2302 Screw (11/64” n=40) 24 2
Q-38 90A038S-811H Gas Spring Fixed Frame txa 2xzE 14 =ZE Y 1
Q-39 90A039S-811H Shaft for Gas Spring Fixed Frame VA 238 1 ZH Y = 1
Q-40 91-007A-2302 Thread Stand Ass’y Al Zol (%) 1Set




Accessories
OtMIALE] ZHA

‘%%

R-6

[

R-9- 10

R-18

R-7 !

R-12

R-23

R-5




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
R-1 91-002C-1230 Driver(S) Egkol ¥ (/) 1
R-2 91-003C-1230 Driver(M) Etolu () 1
R-3 91-003C-1230 Driver(L) Eteolu (k) 1
R-4 91-002C-3800 Spaner 23y 1
R-5 91-011C-1230 Oiler 29 F47 1
R-6 075026S-306H Bobbin w2l 2
R-7 Floppy Disc L2y i 1

91-001C-2700 L-Shape Wrench L-#1%] (2mm) 1

91-004C-2700 L-Shape Wrench L-#1%] (2.5mm) 1
R-8

91-001C-3800 L-Shape Wrench L-#1%] (4mm) 1

91-002C-2700 L-Shape Wrench L-#1%] (5mm) 1
R-9 006-00T-0011 Needle (DPx17 #18) s
R-10 006-00T-00B Needle (DP x5 # 14) s
R-11 91S014S-306H Sponge 2EA 1

12-0146C-SC53 Fuse(1A 30mm) F#Z (1A 30mm) 1

12-146C-PT10 Fuse(5A 30mm) FZ (5A 30mm) 1
R-12

05-002C-SW65 Fuse(10A 30mm) FZ (10A 30mm) 1

12-046C-SC53 Fuse(15A 30mm) FZ (15A 30mm) 1
R-13 01A070S-811H Handle Ete] 1
R-14 91A014S-811H Plastic Blank Ehay BYa 1
R-15 PN-000226-00 Hinge Pin L] 2
R-16 SC-0145-3800 Screw (9/64” n=40) At 2
R-17 91A017S-811H Slider Stop Rubber Plate for Upper Feed Plate Aol 3 vy €z 1 EIH 1
R-18 01-022A-7500 Bracket for Upper Thread Supply S F4 "WE Fo] B 1
R-19 01-024A-7500 Felt Holder for Upper Thread Supply A4 F4 WE Fo| 1
R-20 44-024M-7500 Felt for Upper Thread Supply A4 F6 "E 1
R-21 SC-0519-2302 Serew (9/64” n=40) Ak 1
R-22 SC-0536-7500 Serew (3/32” n=56) Ak 2
R-23 91-008C-1230 Bottle of Oil CRE S 1




331 % @ S-35 - 36 - 37

=
2
C
©
<
O
L
=
X =
®)
(a8
[e)
-
-+
c
o
@)




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
S-1 10-001A-PT01 Control Box AEE v 1
S-2 10-001M-PTO01 Bolt Control Box AEE ubx 29 2 6
S-3 10-003S-SW66 Spring Washer Control Box AEE ubx 29 Az 94 6
S-4 10-004S-SW66 Flat Washer Control Box Aeg dx 29 9 6
S-5 10-003S-PTO1 Nut Control Box AEE oA 29 Y 6
S-6 10-002A-PT01 Front Cover Control Box AEE v Ad A 1
S-7 10-003M-PTO01 Serew Control Box A A 29 YA 4
S-8 10-003A-PTO01 Cover Control Box AEEZ ux Ay 1
S-9 10-003M-PTO1 Screw Cover AEE A A 29 YA 8
S-10 02-006A-SW63 Floppy Disc Dirve Z239 & ciloln 1
S-11 02-010A-PT10 Barcket Floppy Disc Dirve 229 a2 vepl 1
S-12 10-003M-PT01 Screw Floppy Dise Dirve Bracket 229 t2i) cefold vl 29 Wi 4
S-13 10-019M-SW66 Screw Ass'y For Folppy Dise Drive (M3x0.5 L=10) | &3 27 29 YAHZF) 4
S-14 10-109C-3710 Isolation Bushing Ao 14 4
S-15 10-004M-PT01 Isolation Plate Aol 2
S-16 02-0000-PTO2 Power P.C.B sgre 1
S-17 07-004S-SM58S Screw Ass'y For Power P.C.B G9re 29 YaH(z) 4
S-18 09-046W-3701 Spring Washer Power P.C.B(M4) 99 R 29 227 94 4
S-19 27-009W-7507 Flat Washer Power P.C.B(M4) 39 nE 29 3 A 4
S-20 10-004A-PTO01 Transformer E#dA Iy 1
S-21 10-073S-3701 Screw Ass'y For Transformer (M5x0.8 L=109 Edx 29 29 YAH(R) 4
S-22 01-0000-PTO1 X-Y P.CB X, YEE 1
S-23 07-004S-SM5S Screw Ass'y For X-Y P.C.B X, Y Rt 29 YAH(&) 4
S-24 01-112B-PTO01 Radiator X-Y P.C.B X, Y P.CB %% 1
S-25 07-004S-SM5S Screw Ass'y For Radiator X-Y X, Y P.CB #g3 Ak (z) 4
S-26 10-117A-PT01 Fan Ass'y £¥1(z) 1Set
S-27 10-118B-PT10 Fan Cover S%7) A 1
S-28 01-002M-AU12 Bolt Fan (M4x0.7 L=35) $¥7) 29 2E 4
S-29 09-041S-3701 Nut Fan(M4) $¥7 29 YE 4
S-30 02-0000-PS00 P.C.B Main Driving F& BT 1
S-31 10-028S-SC53 Screw Ass'y For Main Driving P.CB (M3x05 L=7) | #% HE 29 ¥E(Z) 5
S-32 10-104A-PT10 Radiator Main Zz ddg 1
S-33 07-004S-SM5S Screw Ass'y For Main Drivng Radiator F% wdg 29 A=) 4
S-34 01-019M-SW67 Stud Main Driving P.C.B (M3 L=15) F% BT 2B 2
S-35 10-003M-PT10 Screw IPM (M4x0.7 L=20) IPM 29 UAH(z) 2
S-36 09-046W-3701 Spring Washer IPM (M4) IPM 29 2z 94 2
S-37 27-009W-7507 Flat Washer IPM (M4) IPM 29 % %A 2
S-38 10-003M-PT10 Screw Bridge Diode BEl7 tolot 29 UAH(ZR) 1
S-39 03-0000-PTO03 1/0 P.CB /0 Bt 1
S-40 10-028S-SC53 Screw I/0 P.C.B 1/0 B 29 WA 6
S-41 10-011M-PT10 Stud “A” 1/0 P.C.B (M3 L=37) 1/0 BE 2 "A 4
S-42 Stud 1/0 P.C.B (M3 L=42) 1/0 BE ZHE (%) 1Set
S-43 02-006A-PT10 CPU P.C.B CPU EE 1
S-44 08-002M-SW67 Stud CPU P.C.B (M3 L=10) CPU HE XL 4
S-45 10-003B-PT10 Connecting Plate I/0 & CPU 1/0, CPU 423 1
S-46 10-003M-PT10 Screw Connecting Plate 1/0, CPU 4% %29 4
S-47 10-005M-PT10 Isolation Bushing “A” AAnA “A” 4
S-48 10-006M-PT10 Isolation Bushing “B” Aqdwd "B 4
S-49 10-006A-PT10 Washer Connecting Plate 1/0, CPU 4% 29 944 4
S-50 02-001B-SW67 Cover CPU P.C.B CPU, P.CB AH 1
S-51 07-004S-SM58 Screw Ass'y For CPU P.C.B Cover CPU, P.CB A 29 YAH(z) 2
S-52 10-008A-PT10 Cover Connectors AVE Aw 1
S-53 07-004S-SM58S Screw Ass'y For Connectors Cover A Aw 29 YAH(2) 4
S-54 10-006S-PT10 Sticker Caution A A 2EA 1
S-55 10-007S-PT10 Sticker Replacing Filter de 23 2€A 1
S-56 10-008S-PT10 Sticker Earth o]~ ~EH 1




Operation Unit
Operation SLIE ZH

T-2
N
Q
T-6
T-5
Ref. No.| Parts No. Note Name of Parts =3 3 Q' ty | Assembly No.

T-1 12-001A-PT10 Membrane Switch wagel 297 1
T-2 12-002A-PT10 Cover Ass'y A (z) 1Set
T-3 04-001A-PT10 LCD LCD 1
T-4 04-0000-PTO04 Operation Unit P.C.B Operation fUE BE 1
T-5 03-110A-PT10 Operation Cable Operation 70| & 1
T-6 15-026M-1000 Cable Tie Aol & Eol 1
T-7 12-002M-PT10 Screw Operation Unit Operation FUE ZYuAb 6
T-8 12-001M-PT10 Magnetic Rubber A4 2
T-9 12-004A-PT10 Operation Unit Stand Operation FYE 2dglc 1
T-10 12-003M-PT10 Screw Operation Unit Stand Operation U E 28E z9}A 2




HE 28A

Pedal Mechanism

SunStar

Ref. No.| Parts No. Note Name of Parts = = Q' ty |Assembly No.
W-1 12-011A-PT11 Foot Switch Ass'y LENES) 1Set
W-2 11-001A-PT10 Base Foot Switch A4 sl o]~ 1
W-3 11-1000-PT11 One Step Stroke 1 g 297 2
W-4 08-015C-3701 Clamp Cable Aol & Fol 2
W-5 09-031S-3701 Screw Clamping Cable Ass'y(M4X0.7 L=8) Aol & Frol zrha(z) 1
W-6 11-001S-PT10 Ending Bushing oy B4 1
w-7 11-003A-PT10 Cover Foot Switch A4 AT welx AW 1
W-8 07-004S-SM5S Screw Ass'y For “A” Foot Switch Cover (M4x0.7 L=8) | 94 #19 #lo]x A 2zYa(z) "A” 2
W-9 10-028S-SC53 Screw Ass'y For “B” Foot Switch Cover (M3Xx0.5 L=8) | 44l #l2 wlo]A~ AW zy}pa(zx) "B 2
W-10 | 11-002M-PT10 Sponge 2EA 2




H Cloth Feed Mechanism/Cloth Feed ZtJ

Pneumatic 2 Step Stroke Feeding Frame Mechaism
SUA &8 AEZFE T0|E T 2HH




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
V-1 50A030S-811H Air Cylinder oo Azl 1
V-2 50A002S-81H1 Collar For Cylinder Hinge Shaft Ay dA4% gg 1
V-3 SC-0105-7500 Screw (M4 [ =4) At 2
V-4 49A015S-811H Hose Nipple 2 Ye 2
V-5 05A039S-811H Urethane Hose (#4) e 324 (04)

V-6 22A0605-811H Air Tube Label(S5S) oflo] Fu gl (S59) 1
V-7 22A0595-811H Air Tube Label(S6S) oflo] Eu 2l (S6S) 1
V-8 49A001S-811H Speed Controller ~3E AEEY 1
V-9 50A008S-81H1 Cylinder Shaft Ay & 1
V-10 50A009S-81H1 Cylinder Washer At g4 1
V-11 50A010S-81H1 2-Step Stroke Cylinder Bracket 2% 223 Ay A 1
V-12 SC-0548-7400 Serew (3/16” n=28) IAHA 2
V-13 50A012S-81H1 Collar For Regulation Screw ol 24 YA ste} 1
v-14 SC-0104-5607 Serew (11/64” n=28) it 2
v-15 50A014S-81H1 2-Step Stroke Cylinder Bracket B 2% 223 A Bl B 1
V-16 50A015S-81H1 Regulatioin Screw For Cylinder Stroke Ady 223 24U 1
v-17 50A016S-81H1 2-Step Stroke Cylinder Bracket A 2% 223 A B A 1
v-18 16-020W-9570 Washer oA 1
v-19 50A018S-81H1 Fixed Nut For Cylinder Bracket Ady Bl IFUE 1
V-20 50A019S-81H1 Regulation Nut For Cylinder Stroke Aey 2E23 2EYE 1
v-21 SC-0105-7500 Screw (M4 1 =4) A 2
V-22 50A021S-81H1 Cylinder Knuckle ARl U2 1
v-23 225035S-306H Cylinder Pin Azl A 1
V-24 SR-014C-1230 E-Ring E-3 2
V-25 50A024S-81H1 2-Step Stroke Cylinder Lever 2tk 2ERH Ay gy 1
V-26 50A025S-81H1 Cylinder Lever Spacer AR dle 254 1
v-27 50A026S-81H1 Cylinder Lever Screw A g8 1
V-28 50A027S-81H1 Cylinder Lever Driving Link Shaft Ay gy FEHaz 1
V-29 50A028S-81H1 Bush For Cylinder Shaft A & 24 1
V-30 50A029S-81H1 2-Step Stroke Presser Plate 2% 2E¥ T % 1




Pneumatic 2 Step Stroke Feeding Frame Mechaism
SUA &8 AEZFE T0|E T 2HH

Pneumatic Mechanism/Z2} 24|

S6S °©

$58 V-1 !
% i I

S2P

Ref. No.| Parts No. Note Name of Parts =z =] Q' ty | Assembly No.
V-1 49A015S-811H Hose Nipple s s 2
V-2 49A017S-811H Solenoid Valve o]t WH 1
V-3 50A048S-81H1 | W7 EE | Manifold Block HUEc B2 (SS5Y3-20-03) 1
V-4 01A143S-811H Cable Tie Aol & Eto] 8
V-5 GP-010401-00 Manifold Bracket PR 1




SunStar

Pedal Mechanism/HE &

Ref. No.| Parts No. Note Name of Parts = o Q’ ty [Assembly No.
V-1 12-012A-PT11 Foot Switch Ass'y g4 (=) 1Set
V-2 11-001A-PT10 Base Foot Switch A4 A e~ 1
V-3 11-1000-PT11 One Step Stroke 1% Wk 297 1
V-4 11-2000-PT11 Two Step Stroke ok w2917 1
V-5 08-015C-3701 Clamp Cable Aol & ol 2
V-6 09-031S-3701 Screw Clamping Cable Ass y(M4x0.7 L=8) Alo| & o] U 2) 1
V-7 11-001S-PT10 Ending Bushing g 84 1
V-8 11-003A-PT10 Cover Foot Switch A4 sl oz Au 1
V-9 07-004S-SM5S Screw Ass'y For “A” Foot Switch Cover(M4x0.7 L=8) | 94 #19 #lo]x Aw zYa(z) "A” 2
V-10 10-028S-SC53 Screw Ass'y For “B” Foot Switch Cover (M3x05 L=8) | 94 sl2 wlo]x Aw zYya(z) "B 2
v-11 11-002M-PT10 Sponge 2E7 2




Pneumatic Separately-Driven Feeding Frame Mechanism
SA 22|18 T0|E o 2t

Cloth Feed Mechanism/Cloth Feed Zt|

Ref. No.| Parts No. Note Name of Parts =z =] Q' ty | Assembly No.
W-1 50A030S-81H1 Air Cylinder oflo] Azl 1
W-2 50A002S-81H1 Collar For Cylinder Hinge Shaft FEEREEEE 1
W-3 SC-0105-7500 Screw (M4 [ =4) ERa 2
W-4 49A015S-811H Hose Nipple EPES 2
W-5 05A039S-811H Urethane Hose (%4) et 34 (64)

W-6 22A060S-811H Air Tube Label(S5S) olo] FH 24 (S59) 1
W-7 22A0595-811H Air Tube Label(S63) olo] F2 4 (S63) 1
W-8 49A0015-811H Speed Controller 23 AEEY 1
W-9 50A008S-81H1 Cylinder Shaft Ay % 1
W-10 50A009S-81H1 Cylinder Washer REEICY 1
W-11 | 50A010S-81H1 2-Step Stroke Cylinder Bracket 2g 2E23 Ay 1
W-12 SC-0548-7400 Screw (3/16” n=28) IAYA 2
W-13 50A012S-81H1 Collar For Regulation Screw o] 24 4} 7} 1
W-14 SC-0104-5607 Screw (11/64” n=40) Ak 2
W-15 50A014S-81H1 2-Step Stroke Cylinder Bracket B 2tk ~E2H Ay vl B 1
W-16 50A015S-81H1 Regulatioin Screw For Cylinder Stroke Aey 223 284 1
W-17 50A016S-81H1 2-Step Stroke Cylinder Brackey A 2t ~E23 Ay Bl A 1
W-18 06-020W-9570 Washer EXl 1
W-19 50A018S-81H1 Fixed Nut For Cylinder Bracket Ady vl 1A E 1
W-20 50A019S-81H1 Regulation Nut For Cylinder Stroke FEEIECEEEXE R 1
W-21 SC-0105-7500 Screw (M4 [ =4) ERX) 2
W-22 50A021S-81H1 Cylinder Knuckle Add UZ 1
W-23 225035S-306H Cylinder Pin EEEIE] 1
W-24 05-014C-1230 E-Ring E-¥ 2
W-25 50A024S-81H1 2-Step Stroke Cylinder Lever 2tk ~E2 3 Ay ¥y 1
W-26 50A025S-81H1 Cylinder Lever Spacer REEEEREE R 1
W-27 50A026S-81H1 Cylinder Lever Screw FEEECER 1
W-28 50A027S-81H1 Cylinder Lever Driving Link Shaft EREE LR EE 1
W-29 50A028S-81H1 Bush For Cylinder Shaft AdY & 24 1
W-30 50A029S-81H1 2-Step Stroke Presser Plate R ERER 1
W-31 51A030S-81H2 Upper Feed Plate FEREE 1




SunStar

Pneumatic Mechanis

W-5
Ref. No.| Parts No. Note Name of Parts =z 3 Q' ty | Assembly No.

W-1 49A023S-811H Pressure Decreasing Valve Ao n 1
W-2 49A0158-811H Hose Nipple B2 U8 3
W-3 49A017S-811H WA EE | Solenoid Valve £H ol WH 2
W-4 51A048S-81H2 Manifold Block HWUEC B8 (SS5Y3-20-04) 1
W-5 01A143S-811H Cable Tie Aol & Efo] 8
W-6 GP-010402-00 Manifold Bracket HUgc vl 1

% % 7% (Quick Coupling)-& A 2] ¢.



Pedal Mechanism/IHE2H

Ref. No.| Parts No. Note Name of Parts = o Q’ ty [Assembly No.
W-1 12-012A-PT11 Foot Switch Ass'y q4 (=) 1Set
W-2 11-001A-PT10 Base Foot Switch A4 A e~ 1
W-3 11-1000-PT11 One Step Stroke 15 4 2914 1
W-4 11-2000-PT11 Two Step Stroke otk kg 294 1
W-5 08-015C-3701 Clamp Cable Aol & Fol 2
W-6 09-031S-3701 Serew Clamping Cable Ass'y(M4x0.7 L=8) Aol g ol 2YvH(z) 1
w-7 11-001S-PT10 Ending Bushing g 84 1
W-8 11-003A-PT10 Cover Foot Switch A4 sl oz Av 1
W-9 07-004S-SM5S Screw Ass'y For “A” Foot Switch Cover(M4x0.7 L=8) | 94 #19 wlo]x Aw 2Ya(z) "A” 2
W-10 10-028S-SC53 Screw Ass'y For “B” Foot Switch Cover (M3x05 L=8) | 944 #l2 wlo]x Aw zYa(z) "B 2
Ww-11 11-002M-PT10 Sponge 2E7 2




SunStar

B Accessory

Ref. No.| Parts No. Note Name of Parts =z =] Q’ ty | Assembly No.
w-1 51A054S-81H2 Plastic Blank EEL R L 2
w-2 51A055S-81H2 Plastic Blank Fixed Screw Zejay 233 I 6
Ww-3 51A056S-81H2 Plastic Blank Washer Zeay B8 94 6
W-4 51A057S-81H2 Plastic Blank Fixed Nut Fetad B33 IPYE 6

W-5 51A058S-81H2 Plastic Blank Screw Zelag B33 YAt 4




Inverting Crank Mechanism
Ht& AR 2




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
X-1 Inverting Clamp vl Fal= 1
X-2 Inverting Clamp Spacer o FAz Ad o] 4 1
X-3 Inverting Clamp Shaft Base A AUz % wo]A 1
X-4 SC-0183-2700 Screw A 2
X-5 SC-0114-1230 Screw T 1
X-6 SN-0121-7400 Nut HE 1
X-7 Neddle Bearing Yol & ¥l (KT7108N) 3
X-8 Screw A 1
X-9 Neddle Bearing Yol & o] (KT71010) 1
X-10 Washer 94 2
X-11 Inverting Crank vl Z8 1
X-12 Inverting Support Base “A” WA R ol AT 1
X-13 Inverting Support Base “B” HA 2 wlo]x B 1
X-14 Inverting Presser Plate “A” w23 A7 1
X-15 Inverting Presser Plate “B” vl g3 BT 1
X-16 Inverting Presser Plate ‘D" LIz =i ) 1
X-17 Screw for X-14 - -15 s 2
X-18 Screw for X-16 A 2
X-19 SW-0120-1011 Washer A 1
X-20 SC-0200-3800 Screw s 1
X-21 Inverting Rack Cover A g A 1
X-22 SC-0524-2302 Serew R 4
X-23 Inverting Rack Lz 1
X-24 Inverting Cylinder Bracket ubd Azly mepl 1
X-25 Inverting Cylinder Ass'y v A (#) 1(3#)
X-26 Inverting Cylinder Knuckle ubd A=y v 1
X-27 Inverting Rack Hinge Screw ubd @ gl YAt 1
X-28 | 22A039S-306H Screw s 2
X-29 Air Elbow oo} dug 2
X-30 Air Hose($4) oo} & 2
X-31 Washer oA 1
X-32 Feed Plate Clamp(R) slojzgt FHZ ($) 1




Exclusive Parts for SPS/A-2211

SPS/A-2211MELEZA

>




SunStar

Ref. No. Parts No. Note Name of Parts = | Q ty | Assembly No.
Y-1 Arm Sk 1
Y-2 Bed E/R= 1
Y-3 GP-007269-00 Film for Needle Plate Support Cover ARAAAY 2L E 1
Y-4 GP-007256-00 Presser Plate e 1
Y-5 01-093A-2516 X-Motor Cover X-2E A4 1
Y-6 GP-007274-00 X-Motor Cover Rubber Cap X-2E AW 2FuA 1
Y-7 Model Mark zdnl3g 1
Y-8 20-083A-2516 Motor Cover Support Bracket RE| AW 22 Bep 1
Y-9 01-095S-2516 Support Stud for X-Motor Cover X-2E AW AA b 2
Y-10 GP-007268-00 Needle Plate Support Cover A AAAW 1
Y-11 01A085S-811H X-Moving Cover Guide Rail X-o|&AH chijd ¥ 3
Y-12 GP-007259-02 X-Moving Cover Guide Rail(2) X-o 78 <L (2) 1
Y-13 GP-007262-00 Bed Cover(L) | =7 o (3}) 1
Y-14 GP-007261-00 Bed Cover(R) =78 ($) 1
Y-15 AS-001785-01 X-Moving Cover(L) Ass'y X-o| &AM (3)-2 1
Y-16 AS-001784-01 X-Moving Cover(U) Ass'y X-ol A (4)-2 1
Y-17 GP-007265-00 Upper Feed Plate RE = 1
Y-18 GP-007273-01 Lower Feed Plate 8 Fegt 1
Y-19 GP-007266-00 Upper Feed Plate Clamp(R) AslolEgt FHZ($) 1
Y-20 GP-007264-00 Upper Feed Plate Clamp(L) Aslo|tgt FaZ(5) 1
Y-21 AS-002005-00 X-Y Ball Guide Ass'y X-Y & 7lo]E(2) 1Set
Y-22 GP-007267-00 X-Sensor Plate X-AA 3 1
Y-23 20-035A-2516 Bracket B for X-Driving Shaft X-TFE53H-B 1
Y-24 20-038S-2516 Timing Belt Tension Adjusting Bolt Elo|rlHE AHzHEE 1
Y-25 20-039S-2516 Nut HE 1
Y-26 20-040W-2516 Washer 94 1
Y-27 20-046A-2516 X-Timing Belt X-Elo|eHl E 1
Y-28 20-050A-2516 X-Driving Motor X-TFE12E 1
Y-29 20-065A-2516 Y-Driving Motor Y-TERH 1
Y-30 20-064A-2516 X-Guide Bracket X 7tolt HE 1
Y-31 20-062A-2516 X-Guide Shaft X 7bolE & 1
Y-32 GP-007828-00 Plastic Blank Fetag B 1
Y-33 GP-007829-00 Slide Stop Rubber Plate for Upper Feed Plate A3 Eghe) ) uhA) 3 g 1
Y-34 GP-007832-00 Upper Plate Aot gt 2
Y-35 GP-007833-00 Plastic Blank FehaE ey 2
Y-36 GP-007834-00 Upper Feed Plate Ag]o| £t 1
Y-37 GP-007273-00 Lower Feed Plate 8 Fcg 1
Y-38 GP-007933-00 Feed Plate Clamp(R) FolEgFAZ($) 1






